FIGURE 1-1A. CAB
Operator Station
S/N 760355 & Above

2774281 Bolt 1/4 x 1 (4)
26600610 Hand Controller 3060464 SAE Washer (4)

!

\
\
76843017 Adapter ’//% .

68043054 Kab 525 Seat
68043202 Seats Inc. Susp. Seat

1691200 Joystick Valve 96760310 LH Controls

21000077 RH Control Cover

1695460 Propulsion Pedal

38062635 Propulsion Guard
2774781 Bolt 3/8 x 1 (4)
3042020 Locknut 3/8 (4)

1697912 Brake Pedal
22233001 Brake Pedal Cover (2)

SEPT/2009
76D-1-1A, Page 1



[JELITS Sﬁles B FlGURE 1'2 CAB
1eu-oarires Cab Accessories

rdco

5190300 Dome Light
5150187 Bulb Lamp

8090210 Pivot Mount Fan (2)

&
% -

7580080 Fire Extinguisher 5# wiBracket (Std)
7580091 Fire Extinguisher 20#
7580098 Fire Extinguisher 20#

with 21300005 Bracket (UPRR)
7580097 Fire Extinguisher 20#

Items Not Shown:

22233101 Cupholder

22232102 Ashtra
22233100 Sun Vizor with 21300005 Bracket (BNSF)
22233103 Coat Hook
X 20470027 Manual Storage Box
/_ 2776141 Bolt 3/4 x 5112 (4)
8090220 Defrost Vent 3060488 SAE /4" Washer (4)
2775301 Bolt 1/2 x 1-1/2 (8)
8090215 Defrost Motor | }f 3060476 SAE 1/2" Washer (8)
&P

Wipers (See Figure 1-8)

é’/ 50270221 Vibration Mount (4)
5169943 Disconnect Switch
50144760 Floor Mat 3042031 Locknut Hex 3/4-10 (4) Q—i 13225953 Cab Washer (4)

March/2015 (96760238) 76D-1-2, Rev. A, Page 1






FIGURE 1-4. OPERATOR STATION

Cab Doors and Windows
S/N 760163 and Above

MAY/04 (49457600) *Not Illustrated 76-01-4, Page 1



FIGURE 1-4. OPERATOR STATION

Cab Doors and Windows
S/N 760163 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1A 8009 130 . HOLDER, Door (Left DOOr) ........ccceeevievirennnne 1
1A 8009 131 . HOLDER, Door (Right DoOr).........ccccvveenee 1
3A 2223 1050 . DOOR, Cab (Left) ..ccccoeeeiiiiiiiiiiiie e 1
3B 2223 1060 . DOOR, Cab (Right) .......coccciiiiiiieeiiiiieee. 1
4 2223 0011 . WINDOW, Cab DOOr........cccevveiiiiieeeiiieeeennn 1
5 2223 1001 . HINGE, Door Lower Left/Upper Right........... 1
6 22231002 . HINGE, Door Upper Left/Lower Right........... 1
7A 22231003 . HANDLE, Paddle (Left)......ccccccevvvreiiiirieennnn 1
7B 2223 1009 . HANDLE, Paddle (Right) .........ccccveeviiverennnnn 1
8A 2223 1006 . COVER, Door Latch (Left) ......oocvveiiiienennne 1
8B 2223 1011 . COVER, Door Latch (Right).........ccccocuveeennee 1
9 3801 052 .FITTING, Grease ......ccccccccvveeeicieeeeiieee e 4
10 3152 200 . RIVET, PlastiC.....ccooviiiiiiiiie e 1
11A 2223 1004 . LATCH, Door (Left) ..ccccceeviveieiiiiieeeiieee e, 1
11B 22231010 . LATCH, Door (Right).........c.ccccceverereuerrrerrnnn. 1
12 2774 781 . CAPSCREW, Hex Head 3/8 X 1 .......cc.ccnneee. 1
13 3042 019 . LOCKNUT, HeX 3/8-16 .......ccccevvvereeiiieeeannn 1
14 2223 0003 . WINDOW, Rear Cab........ccccccevvviveeiiiiinenn 1
15 2223 0010 . GASKET, Rear CabWindow ...........cccccceenn. 1
16 2223 0012 . WINDOW, Side (Adjustable).............ccceeenn..e. 2
17 2223 0018 . GASKET, Side WIiNndow ..........ccccceevvivneeennnn 1
18 2223 0007 . WINDOW, Front Center Window .................. 1
19 2223 0008 . WINDOW, Left Hand Front ...........ccccccceeeene 1
20 2223 0006 . WINDOW, Right Hand Front.............cccc.c...... 1
26 3060 031 . WASHER, Wrought 3/8..........ccccceeviiiiinennnn. 1
27 3064 470 . LOCKWASHER, 3/8 ........ooovvviiiiiiiiiiiiiiiie, 1
28 2774 776 . CAPSCREW, Hex Head 3/8 x 7/8 ................ 1
31* 2223 1005 . STRIKER, Door Latch..........cccoocvvreiiiiinennnee 1
32* 2223 1007 . BRACKET, Padlock (Door Side)................... 2
33* 22231008 . BRACKET, Padlock (Cab Side).................... 2

MAY/04 (49457600) *Not Illustrated 76-01-4, Page 1



FIGURE 1-4-1. OPERATOR STATION

Cab Doors and Windows Security (Option)
S/N 760163 and Above

MAY/04 (49457600) *Not Illustrated 76-01-4-1, Page 1



FIGURE 1-4-1. OPERATOR STATION

Cab Doors and Windows Security (Option)
S/N 760163 and Above

ITEM ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE NO. NO. DESCRIPTION MACHINE

1 LOWER FRONT WINDOW. .o 2 5 REAR WINDOW. ..., 2
6703 1161 RH SCREEN .......ooioieeeeeeeeeeeeeeeeeeeeeee e, 1 6703 1165 RH SCREEN ......oooviiiii, 1
2100 0165 RH HINGE BRACKET oo 1 2100 0160 RH HINGE BRACKET ... 1
6703 1160 LH SCREEN ..o 1 6703 1164 LH SCREEN ... 1
2100 0164 LH HINGE BRACKET oo 1 2100 0159 LH HINGE BRACKET ..ot 1
1322 0793 HINGE BAR ..., 2 21000158 CENTER BRACKET ..o 1
2100 0163 LOCK BRACKET oo 2 1322 0812 LOCK BAR .o 2

2 UPPER FRONT WINDOW oo 2 6* 2223 3015 PANEL, Electrical Connections ............ccevuuveeee. 1
6703 1163 RH SCREEN ..ot 1
2100 0160 RH HINGE BRACKET ..o 1
6703 1162 LH SCREEN ..ot 1
2100 0159 LH HINGE BRACKET ... 1
1322 0793 CENTER SCREEN HINGE BRACKET............. 1
2100 0158 LOCK BRACKET ..oviiiieeeeeee e 2
1317 2357 LOCK BAR ...t 2

3 DOORS ...t 2
6703 1169 RH SCREEN........coiiiiiiieeee e 1
2100 0162 RH HINGE BRACKET ....coeveeeeieeeeeeeeeeeeeee 1
6703 1168 LH SCREEN ..ot 1
2100 0161 LH HINGE BRACKET ... 1
1322 0703 HINGE BAR ... 2
1317 2357 LOCK BAR ..ot 2

4 SIDE WINDOWS ...t 2
6703 1170 SCREEN (Either Side) .......ccccvvviviviviiiiiiiiiiinnnnn, 2
1224 5230 ANGLE, SCREEN LOCK.......coiviveieiiiieeeeeeee, 2
1317 1690 RETAINER BAR ..o 2
1317 1692 LOCK BAR ... 2
1322 0596 HINGE BAR ... 4

MAY/04 (49457600) *Not Illustrated 76-01-4-1, Page 1



FIGURE 1-5A. CAB
Lights and Horns

Not Shown; 5190005 Air Trumpet Hom (2) ,
1697720 Air Hom Valve (2) 5190502 Strobe Light

Work Lights: (JW Spqaker)

JW Speaker (Oval) 5190350 (Optional)

21363307 Strobe LightHinge (1) @‘f 5190474 Strobe Light (1)
robe Light Hinge OR
5190432 Travel Lights (4) Standard

90956 Lamp

22233009 Single Light Box

75440011 Strobe Light Mtg (1)

8099452 West Coast Mirror
6x16 Combo w/Convex (2)(Std)

5190066 Smart Alarm (2)

5190451 Marker/Brake Li?ht ﬁ

5\/%/%% 7gZLI_IIED's 4) 8099470 Heated West Coast
amess ;
5190510 Marker/Brake Light 5190440 Grommet (4) ) Miow wiConvex
with 10 LED'S%4) 22233008 Dual Light Box

i
|
Work Liahts w/Bulb: 5190436 _ﬁ ' 8099460 Mirror Bracket (2)
ork Lights w/Bulb: .
Work Ligh?BuIb Only: 5190532 5190351 Travel Light (4
%/ (JW Speaker

MAR/2010 76D-1-5A, Page 1



Parts Sales FlGURE 1'7 CAB

1-800-647-1724

rdco Steps

57440813 Grating (2)

2774801 Bolt 3/8 x 1-1/2 (3)
3060031 SAE Washer (3)
3064470 Lockwasher (3)

47440102 LH Stairs
47440112 RH Stairs

2775831 Bolt 5/8 x 2-1/2 (4)
3060043 SAE Washer (8)
3042028 Locknut 5/8-11 (4)

42025000 LH Handrail (1)
42025010 RH Hanaref (1) _\ 2774786 Bolt 3/8 x 1 (6)
3060031 SAE Washer (6)

3064470 Lockwasher (6)

57100053 Retaining Plate (4)

75201034 Bottom Step (1)

2774826 Bolt 3/8 x 2-1/4 (4)
3060031 SAE Washer (8)
3042020 Locknut 3/8-16 (4)

57742010 LH Landing (1) 78100024 Bottom Step Support (2)

57742015 RH Landing (1) 78100018 Bottom Flexible Step Support (2)

2775821 Bolt 5/8 x 2 (4) (CSX Option)

3060043 SAE Washer (8)
3042028 5/8-11 Locknut (8)

MAR/2012 (96760236) 76D-1-7 Rev A, Page 1



FIGURE 1-8. OPERATOR STATION

Cab Wipers
S/N 760163 and Above

ITEM

NO. NO. DESCRIPTION MACHINE
1 5021 1621 . MOTOR, Lower Wiper......cccccccvvvrrvevrnnn.. 2
2 5021 1625 . MOTOR, Wiper (Front/Upper) ............... 1
3 5021 1625 . MOTOR Rear Window Wiper ............... 1
4 1105 0004 . RADIAL WIPER ARM, Upper 18".......... 1
5 1776 0020 .. BLADE 20”....cccoiiiieeeeiiiiiiiiiiieee e 1
6 1105 0005 . RADIAL WIPER ARM, Lower 16".......... 2
7 1776 0030 .. BLADE 16”....cccuviiiiieeiiiiiiiiiiieeee e 1
8 1105 0050 . PANTOGRAPH ADAPTER KIT ............ 2
9 1105 0002 .WIPER, Rear 18"...........cocevviveieeeeeeianns 2
10 1776 0025 ..BLADE 14" ..ot 2
11 9676 0069 . HARNESS, WIP€r........ooviiiiiiiiiieeeniinns 1

Rear Wipers

MAY/04 (49457600) *Not Illustrated 76-01-8, Page 1



??8%%_86231'?_81(24 FlGURE 2-1A. AXL ES
63" Wide Gauge Axles

radco SIN760419 and 760420 Only

WIDE GAUGE AXLE

86969128 Wheel 24" (2)

66748718 Wide Gauge Axle Shaft (1)

3350680 Key (2)

24800355 Stud (12)

(Part of Hub) 86077605 Flat Washer 4" ID (2)

45744767 Wheel Hub (2) 5398896 Pillow Block Bearing (2)

63908993 Wheel Spacer (4)

46230055 Insulator Ring (2)

76340105 Non-Metallic Strip (2) 51 4826§Wh{e, SudNut(12) -

N~ 7
\’/
75110875 Front Axle Drive Sprocket (1)

75110876 Rear Axle Drive Sprocket (1)
Includes Bushing and hardware

. 47054000 Key
73045622 Bushing
> 3065910 HD Lockwasher (8)

o~

22109710 Nonmetallic Bushing (12)
63424125 Retainer Ring (2)

2774761 Bolt 3/8 x 1/2
3064470 Lockwasher 3/8

(2)
()
87129540 Ground Strap (1)
on)

>
(Part of Insulation By-Pass Option 2774811 Bolt 3/8 x 1-3/4 (8)
51738010 Axle Nut (2)
86109410 Steel Washer (2) 3071200 Cotter Pin (2)

MARCH 2012 76D-2-1A, Page 1



FIGURE 2-2. AXLES
Insulation By-Pass Via Cab (Option)

5169930 Battery Adapter (2)
5102475 Insulating Tubing (2)

71528120 Bronze Bypass Bar (2)

76340098 Shim (2) —/'@

2774791 Bolt 3/8 x 1-1/4 (242
3065910 HD Lockwasher (2 2
3060470 SAE 3/8 Washer (24)

56142768 Retainer Plate (2)

|

D
~

76340102 Shim (6)

13171694 Retainer Bar (4)

. l
\\ 76340096 Shim (2)

3606071 Compression Spring (2)

18653040 Wheel Insulation Block (2)

2774261 Bolt 1/4 x 1/2 (4)
76340100 Shim w/Two Holes (2)

Shown upside down for assembly purposes.
Flip to mount to suspension frame as shown
on next page.

OCT/2008 (97670261) This parts sheet has multiple pages. 76D-2-2, Page 1 of 2



FIGURE 2-2. AXLES

Insulation By-Pass Via Cab (Option)

d Plate

56147705 Ta

(2)

ppe
ame

Welded to Fr

21774826 Bolt 3/8 x 2-1/4 (8)

See Electrical Section for ltems
added to Cab Panels for this Option.

76D-2-2, Page 2 of 2

This parts sheet has multiple pages.

OCT/2008 (97670261)



Parts Sales FIGURE 4-1. AIR SYSTEM

1-800-647-1724 BRAKES
3060500 SAE 1" Washer (4)
3070627 Cotter Pin (4)
22127885 Bushing \@\

radco
54342175 Pivot Shaft (4)
3027201 Jam Nut 5/8-18 (4)

47848878 Brake Lever (4)
Includes Bushings

[ 22105910 Shoe Pivot Bushing (1)

D “So——— 3301875 Clevis Pin (4)

21800099 Brake Head 24" (4)

2775371 Bolt 112 x 4-112 (4)
3042025 Locknut 1/2 (4)

18223540 Guide Block (4)
70900080 Brake Shoe 24" (4)

2774842 Bolt 3/8 x 3 (4)

3042020 Locknut 3/8 (4)

3025041 Hex Nut 5/8-11 (8)
3065922 HD Lockwasher 58 (8)

54047236 Brake Lever Pivot Pin (4)

3801052 Grease Fitting (4)
21790046 Brake Chamber (4)

35775605 Gasket (4)

March/2013 (EC0O600933) 76D-4-1, Rev. B, Page 1



Parts Sales FlGURE 4'2 AIR SYSTEM

1-800-647-1724

Suspension
rdco, S/N 760500 & Above
2774781 Bolt 318 x 1 (8) 50278000 Air Shock (4)
3064470 Lockwasher 3/8 (8)
3004061 Hex Nut 7/8-9 (8) - _ 2774271 Bolt 1/4 x 3/4 (4)
@ 3042013 Locknut 1/4 (4)

3060055 Wrought Washer 7/8 (8)

! <()> / 1697905 Height Control Valve (2)
! N—

. \\ e
=) |

61340010 T-Bolt Retainer (4)
65882275 Control Rod (2)

3186012 Rod End (4)
2774791 Bolt 3/8 x 1-1/4 (8)
3064470 Lockwasher 3/8 (8) < 3303020 Clevis Pin (4)
These items are located on the
@ right hand suspension frames
)\ (front and back) only.
22120412 Bushing (8)

Part of Suspension Frame

34940011 Right Suspension Frame (2) | Q\ 2774781 Bolt 3/8 x 1 (8)
34940010 Left Suspension Frame (2) ‘ 3064470 Lockwasher 3/8 (8)
QD\ 19591100 Frame T-Bolt (4)
542671795 Suspension Pivot Pin (4) 13175135 Keeper Plate (4)
3801052 Gease Fitting (4) — 2775281 HEX HD Cap Screw 1/2-13 X1 (8)

"o 3064476 Lock Washer 112 (8

MAY/2012 (96760092) 76D-4-2, Rev. C, Page 1



FIGURE 5-1. PROPULSION

' Not Shown:
070635 Cotter Fin 2 PRAVE = REF ONLY 24267325 Front Drive Chain
24267328 Rear Dive Chain

54262744 Pivot Pin (2) 22311611-180 Speed Sensor Cable

50230035 Front Motor (1)
50230091 Rear Motor with
5193990 Speed Sensor (1)

2775811 Bolt 5/8 x 1-3/4 (8)
3065922 HD 5/8 Lockwasher (8)

@.\ 3004051 Hex Jam Nut 3/4-10 (4

2948283 Sq Hd Setscrew 3/4 x 4 (2)

37983365 Front Drive Guard (1)
37983366 Rear Drive Guard (1)

51420003 Switch Clamp Nut (4
20600 Wroucm ashen 13 (1 47054000 Key (2)
3064476 Lockwasher 1/2 (4) 3065910 Lockwasher

21455800 Propulsion Motor Mtg (2)

75121351 Sprocket w/Bushing

73045622 Bushin
g and Mounting Hardware

OCT/2008 (96760092) 76D-5-1, Page 1



FIGURE 6-1. FRAME ACCESSORIES
Battery N31 24V

828092%62

Dallery box 3301234 Clevis Pin (1

2_%}5&25@%3%%‘ 3060031 Washer (1)( )
and Lid Prop /3070315 Cotter Pin (1)

20092757
Battery Box
2-Piece w/Hinge
and Lid Prop

11250001 Lid Prop (1)

3042013
Aﬂm )
™~ / ; 24850002

o Hold-Down (2)

5469943 Switch (1)

\

~

3064464 Lockwasher (6 ~ .
e _\%

13711703 Straight Support (2) B
20292938 ' \ :
Disconnect Box (1) ,'\
37917730 —/aID 19580530 5198300
Grommet (2) Hold Down Bolt (4) Battery (2)
56405057 Plague (1) 2774271 Bolt 1/4 x 3/4 (6)

JULY/2011 (96760240) 76D-06-1, Page 1



Weight Restrictions on Slings
(Style of Use)

Choker Vertical Basket
é | -
Nordco P/N : @
8020 115 24,000 30,000 60,000
8020 120 12,000 15,000 30,000
MAY/04

*Not Illlustrated

FIGURE 6-2. FRAME ACCESSORIES

LIFTING DEVICES
S/N 760163 and Above

76-06-2, Page 1



FIGURE 6-2. FRAME ACCESSORIES
LIFTING DEVICES
S/N 760163 and Above

PART UNITS PER

ITEM

NO. NO. DESCRIPTION MACHINE
1 8027 350 SHACKLES......outi e 1
2 8020 115 SLING, Front Lifting .....ccoeevviiiiiiiiieeieeiiiieeeen, 1
3 8020 120 SLING, Rear Lifting.......ccoceeviiireeiiiieeesiee e 2

Two rear lifting straps MUST ALWAYS be used when lifting this machine.
Never attempt to raise machine using only one strap in the rear.

Crushing Hazard.
Do not attempt to lift machine By Tie Downs!
Do not attempt to lift machine using only one strap at rear!
Use provided Lifting points.

MAY/04 *Not Illustrated 76-06-2, Page 1



FIGURE 6-3. FRAME ACCESSORIES
Tool Box

2774871 Bolt 3/8 x 4-1/2 (4)
3060031 Wrought Washer (4)

20470010 Large Toolbox

3060031 Wrought Washer (4) 3042020 Locknut 3/8-16 (4)

|
f

OCT/2008 (96760235/0329) 76D-06-3, Page 1



FIGURE 6-4. FRAME ACCESSORIES
Derail Assemblies

3060037 Wrought Washer 112 ) N 3060057 Wrought Washer 12
2775321 Bolt 112 %2 1> 3042025 Locknut 112

78490120 Bumper Support Tube
76387550 Dock Bumper

o)
2775321 Bolt 1/2x 2 ———
3064476 Lockwasher 1/2
3060476 SAE Washer 1/2
24197500 Chain

8025856 Chain Snap

\\ 53647805 Hitch Pin

56680011 Derail Plate 7"

JAN/2009 (96760235/0329) This Part Sheet Has Multiple Pages 76D-06-4, Rev. A, Page 1 of 2



FIGURE 6-4. FRAME ACCESSORIES
Derail Assemblies

12878655 Bumper Spacer Channel

3060037 Wrought Washer 1/2 E}\
) 3060037 Wrought Washer 1/2
2775361 Bolt 1/2 x 4 x_\/\/\@ TN 3042025 Locknut 12

78490120 Bumper Support Tube

76387550 Dock Bumper ) ,»
2775321 Bolt 1/2x2 ————=" ° /
3004476 Lockwasher 1/2 \ T~ 82656130 Mounting Tube
3060476 SAE Washer 1/2 !
24197500 Chain
8025856 Chain Snap 53647805 Hitch Pin

56680011 Derail Plate 7"

Derail Extension Option

JAN/2009 (96760235/0329) This Part Sheet Has Multiple Pages 76D-06-4, Rev. A, Page 2 of 2



21670031

21670032
Mitten Style Hitch (2)

Vf 2776061 Bolt 3/4-10 x 1-3/4 (8)

1 Hole Reinforced Hitch (2)

FIGURE 6-5. FRAME ACCESSORIES
Hitches

2167003
Standard Hitch (2)

4
I
3

”

2776061 Bolt 3/4-10 x 1-3/4 (8)

2776061 Bolt 3/4-10 x 1-3/4 (8} 3064488 Lockwasher (8)
3064488 Lockwasher (8
3060488 Washer (8) @) %823233 ng\]uears(%e)ar () 3060488 VOVadshe;FB)
Order Kit: Order Kit: rder Kit
96510192 96510191 96412799

Not Shown:

2776061 Bolt 3/4-10 x 1-3/4 (8)
3064488 Lockwasher (8}
3060488 Washer (8}

AR
A\

W

78188050
Hitch and Support for Oversized Toolbox

“

AN

Hitch and Support for Oversized Toolbox

14760017 Tow Bar (Option)

7
,%55%3:;'
/gfgf:/'- r“\

,:gii:"/ T e
P
Z/' (?f“a/

[ 2776061 Bolt 3/4-10 x 1-3/4 (8)
//\IV,/ 3064488 Lockwasher (8)
e 3060488 Washer (8)

78188055

S/N 760500 / 760501

JULY/2011 (ECO600336)

76D-06-5B, Page 1of1


bhargens
Typewritten Text
Not Shown:  14760017 Tow Bar (Option)


FIGURE 6-6A. FRAME ACCESSORIES
Perimeter Lighting
S/N 760398 and Above

2774281 Bolt —

\

5190351 Flood Light (4)

\— 3060464 SAE Washer

3060464 SAE Washer 3042013 Locknut

3042013 Locknut

June/2011 (96760250) This Part Sheet Has Multiple Pages 76D-06-6A, Page 1of 3



5190351 Flood Light (1) — | f
- !

78490020 Light Support
Welded to Fr%me PPo

NEW FRONT FLOQOD LIGHTS
SIN 760398 and Above

June/2011 (96760250)

FIGURE 6-6A. FRAME ACCESSORIES
Perimeter Lighting
S/N 760398 and Above

21377412 Light Mg, Bracket —\ﬂt/_ Slge Dot
L

i 3042020 Locknut

ch

= 3027021 Hex Jam Nut
5190351 Flood Light (1)

13171635 Front Support Bar

" 3042020 Locknut
2774811 HH Bolt

19703790 U-Bolt /

L > 3042020 Locknut

58850102 Light Mast —

/
2TATS Wi ok b

OLD STYLE FRONT FLOOD LIGHTS
Up to SN 760397

This Part Sheet Has Multiple Pages 76D-06-6A, Page 2 of 3



FIGURE 6-6A. FRAME ACCESSORIES
Perimeter Lighting
S/N 760398 and Above

2774281 HH Bolt
/ 3064464 Lockwasher
21377112 Light Mtg. Bracket ~

\‘@\\ T

i @/ﬁ 5190351 Flood Light (1)

58850102 Light Mast \m
3042020 Locknut
//’ 3027021 Hex Jam Nut
Sy

13171637 Rear Light Support

Y/l e 2774781 HH Bolt

REAR FLOOD LIGHTS

June/2011 (96760250) This Part Sheet Has Multiple Pages 76D-06-6A, Page 30f 3



M Figure 6-8. Frame Accessories
oraco Water Cooler and Bracket

Service from the Ground Up ®

76100010 Bungee Cord (1)

26740500 Cooler, 10 Gallon (1) \
2774781 Bolt 3/8 x 1 (4)
3060470 Washer 3/8 (N

21370101 Cooler Bracket (1)

March/2010 (96760346) 76D-6-8, Page 1 of 1




Saris Salen FIGURE 6-9 Air Powered Lubrication

1-800-847-1724 Option

MARCH 2012 *Not Illustrated 76D- 06-9, Page 1 of 2



MARCH 2012

Pariz Sales
1-800-847-1724

FIGURE 6-9 Air Powered Lubrication

Option

ITEM PART UNITS PER

NO. NO. DESCRIPTION ASSEMBLY
1 3803100 . Lubricator, Air Powered............cccccuvuvnn.n. 1
2 4806183 . Grease, Mobilux EP#2 .........cccoeeevevvnens 1
3 21000188 . Bracket, Holder Pail Greaser.................. 1
4 3804001 . Reel, High Pressure Grease Hose......... 1
5 1605826 . Valve, Ball High Pressure ...................... 1
6 13710013 . Bracket, Remote Drain...........ccceeevevvnnnnnne 1
7 2774771 .CPSCRHX3/8-16 X 3/4 .......ccoeevvvvvunnn. 2
8 3064470 .Washer, Lock 3/8 ........covvvveeiiieiiiieeiinnn, 2
9 3060470 .Washer, SAE 3/8......ccoooovveiiiiiiiiiiiieee, 2
10* 24192996 .Chain, 2 OP X 42 LinkS ......ccoeeveerierinnnnn. 1
11~ 19700715 CU-BOIt, 37 e, 2
12~ 3064464 . Washer, Lock ¥4 .....ccoovvveiiiieieeeeeeeiin, 4
13* 3001011 CNUtHEX, Ya X 20 ..., 4
14* 10286150 . Disconnect, Male ¥4 NPTF ..........c..u..... 1
15* 10281073 . Disconnect, Female ¥4 NPTF ................. 1

*Not Illustrated

76D- 06-9, Page 2 of 2



FIGURE 7CU-1 CUMMINS ENGINE

QSB5.9
ITEM PART UNITS PER
When calling Cummins NPower for support on this Engine, NO. NO. DESCRIPTION ASSEMBLY
Reference the engine number listed below. Make certain you
Have the S/N of the engine available at time of service call. 1 31750192 Cummins QSB5.9 Engine ...........ccccee..e. 1
2 5128944 80 Amp Circuit Breaker ...........ccccccuvveeen... 1
31750192 3¢ EE 9127 70 Amp Alternator (Delco 22Sl)................ 1
4  Contact Nordco Starter Relay.........coovvieeeiiiiiie, 1
5 74130043 Throttle Solenoid............oooooiiiiiiie 1
6 Contact Nordco Timer Module.......ccccvveeiiiiiiiieee e 1
Rated Horsepower: 185hp@2500 rpm 7 5193962 Water Temp Sender (VDO).........ccceu.ee. 1
Operating RPM: 2400 rpm high idle 8 5193951 Qil Pressure Sender (VDO .........ccccveeee... 1
1100 rpm low idle 10¢€ LC 9020 Engine Oil Cooler..........coooiiiiieeieiiiieee 1
11 38042632 Muffler Heat Shield ..............ccccovviveeennnns 1
B EEE— ‘ 12¢ 1000521 MUFFIEE oo 1
n 14 13 98412437 Exhaust Pipe Brace .........ccccococeeiiiienenee 1
e 14 82655410 TallPIPE weeeeeeiiieeeeee e 1
15 82655411 Exhaust Pipe 3 X 9”7 ..o 1
] 16 Contact Nordco Air Cleaner........ccueeevieeiiiiieee e
19¢ KOO0-01-014 Dual Pump Drive (Durst) .......cccccovcieeennee 1
20¢ CP 9340 Air Compressor (Wabco 15.2 cffm).......... 1
CONSUMABLES/WEAR ITEMS:
30 6090565 Fuel/Water Separator (FS19732) ............. 1
16 31 6090843 Fuel Filter (FF5421) .....cccoveeiiiiieeiieeee 1
102.00 32 3894606 Oil Filter (LF3970)......ccevviiiieeeiiieee e 1
33 17560030 Serpentine Belt (3289809).........cccccccueee.. 1
34C 3894670 Air Filter, Primary (P777639) .................... 1
35¢C 3894671 Air Filter, Safety (P778214) .......cccceeenn... 1
& This number is a Cummins or Cummins NPower Part Number

OCT/2011 76D-7CU-1, Page 1



FIGURE 7CU-1 CUMMINS ENGINE

QSB5.9
The following drawing and part numbers are
Those of Cummins NPower.
When calling Cummins NPower for support on this Engine,
Reference the engine number listed below. Make certain you
Have the S/N of the engine available at time of service call. ITEM PART UNITS PER
/,_\ NO. NO. DESCRIPTION ASSEMBLY
[ 8]
P~ 1 31750192 Cummins QSB5.9 Engine ..........cccce....... 1
S 2 5128944 80 Amp Circuit Breaker ..............cccooceee. 1
-~ 3¢ EE 9127 70 Amp Alternator (Delco 22SI)................ 1
L 1d) 4  Contact Nordco Starter Relay ..o, 1
T 5 74130043 Throttle Solenoid...........ccccoeeveereeeeenne. 1
N 6 Contact Nordco Timer Module.............ccoooiiiiiiis 1
A 7 5193962 Water Temp Sender (VDO)........cccuueennee 1
8 5193951 Oil Pressure Sender (VDO ..........cccceeeeee.. 1
10¢ LC 9020 Engine Oil Cooler........cocoeveiviieieiiieeee 1
- 11 38042632 Muffler Heat Shield ...........ccccovveiiiiiennns 1
(0 12¢ 1000521 MUFFIEE .o, 1
A 13 98412437 Exhaust Pipe Brace ...........ccoccceeeiiiiinnne 1
o : 14 82655410 TaIPIDE oo, 1
i 15 82655411 Exhaust Pipe 3 X 97 .o 1
{13y 16 Contact Nordco Air Cleaner.......ccocceeiicieeenee e
e |
P \
Ly s *,
S AR,

OCT/2011 76D-7CU-1, Page 2



Due to the different configurations available for engines, drawings will not
be provided. The following list details this engine only.
When calling Nordco for support on this Engine, make certain you
have the S/N of the engine available at time of service call.

Rated Horsepower:
Operating RPM:

185hp@2500 rpm
2400 rpm no load
1100 rpm low idle

FIGURE 7CU-2. CUMMINS ENGINE
Cummins QSB6.7 Tier 3
with A/C Compressor

CONSUMABLES/WEAR ITEMS:

ITEM PART UNITS PER
NO. NO. DESCRIPTION ASSEMBLY
1 31750293 Cummins QSB6.7 Tier 3l ...ceeveveeeieiiiieieeennnnn 1
-- 5128788 80 Amp Circuit Breaker...........cccuvveeeeeenn. 1
-G EE0924700 AREINALOT ... 1
-- Radiator........coviiiiiiiiiieeee e 1
2 100000162 Air Cleaner Assembly (See Wear Items).. 1
3 Exhaust Stack EIbow ............cccccceeeiiinnns 1
Vikes 15340 EXhaust PIpe......ccooviiiiiiiiiiiiicc e 1
5¢ 10000641 Horizontal Muffler..........ccccoo s 1
6& 11000395 Stone Guard......cccceevveeciiiiieee e 1
7 Door Latch Assembly...........ccoeeeeiiiiiieinnn, 1
-- 47520610 Draw LatCh.......cccovvvciiiiiieieeeccieeeeee, 4
-- 47520612 Secondary Keeper Latch...................... 4
-- 13225680 Keeper LatCh.......ccoooieiiiiiiii, 4
8¢ 13438 EXhaust Brace.........ccccceveeiiiiiiiiieeeee s 1
9¢ D12305 Drive Assembly (DUrst) ..........cccceveinieeeenne 1
10€ 1000490 Door Handle...........cccceeiiiiiiiiiiiiieiee, 4
11¢€ CP0957400 A/C Compressor Assembly...........ccceeenee. 1

SEPT/2011

ITEM PART UNITS PER
NO. NO. DESCRIPTION ASSEMBLY
25¢C FF5421 Fuel Filter (Primary) ........occovvveeeeeiinininn 1
26C FS19732 Pre-Filter Fuel/Water Separator ............... 1
27 3894606 Oil Filter (LF3970).......coviiiiiiieiiieeniee e, 1
28¢C 3289941 Fan Belt .....cooooovveciiiieee e 1
29¢ AF1828 Primary Air Filter (Napa 2493)................... 1
30¢ AF1894M Safety Air Filter (Napa 2494) ........cccccee.. 1

& This Indicates Cummins or Cummins NPower Part Numbers.

76D-7CU-2, Page 2 of 2



1 H 6 f

NO. SHEET NO. J ALL INFORMATION CONTAINED ON THIS DRANING 15 CORSIDERED TO BE BOTH
CONF IDENTIAL AND PROPRIETARY BY NORDCO INC. NO USE OR REPRODUCTION
971650480%6 DET J7H6RE0F WAY BE MADE WITHOUT THE EXPRESS WRITIEN CONSENT OF NORDCO INC.

NOISE DEFLECTOR INSTALLATION INSTRUCTIONS

I.PRIOR TO ASSEMBLY IT WILL BE NECESSARY TO LAYOUT AND DRILL
SIX (6) .438 DIAMETER HOLES IN THE UPPER CHANNEL OF THE TRIPP
MAIN FRAME AT THE LOCATIONS SHOWN IN VIEW AT RIGHT.

2.AN ALTERNATE METHOD IS TO CLAMP THE NOISE DEFLECTOR TO THE
FRAME MEMBER ALIGNING ON THE ENGINE RADIATOR AND USING THE
HOLES IN THE DEFLECTOR AS A GUIDE DRILL THE .438 DIAMETER HOLES
THROUGH THE WEB AND UPPER FLANGE OF THE FRAME CHANNEL.

‘ .69 36.38
I

(2) @ .438

[5.75 9.43 9.43

DRILLING LOCATIONS FOR EXISTING
FRAME MEMBER
SHOWN SOLID IN VIEW BELOW

3.ATTACH THE GUARD TO THE FRAME WITH THE HARDWARE SHOWN n - *
BELOW AND FOUND IN THE KIT, BOLTING THROUGH THE WEB AND FLANGE (l) + b L 3.06
OF THE CHANNEL. | k\ }
NOTE : \\—(4) @ .438
NORDCO DOES NOT RECOMMEND WELDING THIS SHIELD
TO THE MACHINE FRAME (60)
\*q
U~
> T~
: ) > - ~~
§E /-‘“.//’?a N >
»“’f' . — : ~ \::;j\\,, = NOISE DEFLECTOR
S = ” o )\ / ~. - 38031560
| < S '
T~ . s
S ~ ,}JL
< . R
T e
I [ e S _b> —FENDER WASHER
4%’ o ST - 3057364 (QTY 4)
- 1ff -é )
oo U EE
’%ﬂ/ L TRIPP MAIN FRAME
:ﬁw__”__,// ENGINE END
~
CUSTOMARY . THIRD ANGLE
AL DIEXSI o8 MMGO @
ININCH PRODUCT : TRIPP
27741791 (QTY 6) TWPLIED TOLIRANCES | DESCRIPTTON,
macrion |+ 178 NOISE DEFLECTOR INSTALL
;:X i'_gfo S | SCALE DRAWTNG CODE NUWBER REV
/°\|ProducT 10N RELEASE Oghcrm 600098 93’3?.5%5‘*""3’“ D 178 9776504SDWG -
w | mev Cuawst ::::"" ::::;:t"o"'" g::g eco o | puane anees v 1 [ASSEMBLY: - 98760065 |SHEET’ oF 1
1 H 6 f € 0 (4 8 A




1673250 Breather
wi/Relief Valve (White) (1) P

2775831 Bolt (4)
3060482 Washer (4) ——

35681945 Tank Gasket (1)

79154600 Hydraulic Tank (1)
46250024 Vibration Pad (4) —_|

3042028 Locknut (4) ———— 2

78942650 Temperature

3879255 Suction Strainer (1) Switch (Opt.)

3894255 Element (1

2775041 Bolt (6
3064473 Lockwasher (6
3060034 Wr. Washer (6

35708713 O-Ring (1 i
32510040 Flange Kit J@

2783331 SHCS (4)
3064803 Lockwasher (4)

7030240 Level Gage

—— 10286412 Male Disconnect (1)
M 1557035 Hex Nipple (1)
1540812 Street Elbow (1)

35552965 Gasket (1 23164114 Dust Cap (1)

MAY/2010 (96760055)

FIGURE 8-1. HYDRAULIC TANK
85 Gallon

3880323 Return Filter
3894289 Filter Element
ALFT503 Gasket

i ({ 5193975 Sending Unit (1)

1520067 Pipe Coupling (1)

Std S/N 760367 & Above

1551439 Pipe Nipple (1) Optional Below S/N 760367

—— 8090223 Diffuser (1)

Not Shown:
56400119 Minimum Qil
Level Decal (1)

76D-8-1, Rev. A, Page 1



FIGURE 9-1. OIL COOLER

S/N 760163 and Above

ITEM PART UNITS PER

NO. NO. DESCRIPTION MACHINE
-- 2674 0204 .OIL COOLER ASSEMBLY ................ 1
1 6057 0042 .. COOLER, Oil..cceeiiiiiieiiiiiiieiiieen, 1
2 3804 0007 .. SHROUD, Fan ........ccccocovereiiiinnnnn 1
3 5021 1528 .. MOTOR, Hydraulic.............cccvvvvees 1
4 1028 5201 L FAN 1
5 3804 0008 .. GUARD, FiNger......cccccovveiiiiinnannns 1
6 2100 0154 .. BRACKET, Left Mounting .............. 1
7 2100 0155 .. BRACKET, Right Mounting............ 1
8* 9676 0172 OIL COOLER GUARD ASSEMBLY... 1
-- 3803 7625 . GUARD, CoOler........ccccovurreeiiiiinnnns 1

MAY/04 *Not Illustrated 76-09-1, Page 1



Parts Sales FIGURE 10. FUEL TANK

1-800-647-1724

120 Gallon
rdco
5194980 Fuel Level Sending Unit
Cummins Engine Machines Only:
82656542, Fuel Return Tube
3060037 SAE Washer
3042025 Locknut
) A 22840030 Filler Cap
3042028 Locknut (4) _ ®/‘
Part of Frame ——= At 6090178 Filler Strainer :
I i @/'79151500 120 Gallon Fuel Tank
2775871 Bolt (4) — | )
3060482 SAE Washer (4)
78420075 J-Bracket (2)
78420076 Strap (2)

3060476 SAE 1/2 Washer (2) /

3042025 Locknut 1/2" (2)
Torque to 75 Ft/Lbs

AUGUST/2012 (96760004) 76D-10-1, Rev. A, Page 1


bhargens
Rectangle


FIGURE 13B-1A. TIE EXCHANGER

ro MAIN FRAME
mmmmca;' S/N 760355 and Above
28553600 Up/Down Cylinder (2)
21720 Seal Kit
54050015 Upper Up/Down Cyl. Pin (2) — o 28620602 Air Cylinder (2)
3060476 SAE Washer 1/2 (2) 3027191 Hex Jam Nut (2)
3072213 Bowtie Cotter Pin (2) 3301247 Clevis Pin (4)
3070313 Cotter Pin (4)

34940027 Exchanger Frame (1)
with 22039205 Bushings (4)
at Up/Down Cylinder Pin Ears

3071035 Cotter Pin (2) !
86072305 3" ID Flat Washer (4) \ h
66218558 5" Diameter Roller (2)~>®®/

e
-

13175135 Pin Keeper (2)
2775291 Bolt 1/2-13 x 1-1/4 (4)
3065916 Lockwasher 1/2 (4)

SEP/2013 (ecoso420) This Part Sheet has Multiple Pages 76-13B-1A, Rev. B, Page 1 of 3



FIGURE 13B-1A. TIE EXCHANGER
MAIN FRAME

rdco
Pe——— S/N 760355 and Above

22039205 Bushings (4)

34940027 Exchanger Frame (1)
with 22039205 Bushings (4)
at Up/Down Cylinder Pin Ears

3801052 Grease Fitting

2779276 Bolt 1/2 x 7/8 (12)
2779311 Bolt 1/2 x 1-3/4 (24)
3065916 HD Lockwasher 1/2 (36)
Note: Shorter bolt is used on

all countersunk wear pad mtg holes.

70527110 Wear Pad Shim
/— 16 Gauge (6)

y 70527210 Wear Pad Shim
54268462 Insertion Roller Pin N 11 Gauge (6)
3801052 Grease Fitting AN
13172423 Pin Keeper N
2775291 Bolt 1/2-13 x 1-1/4 Ru0
3065916 Lockwasher 1/2 U RH)
g ( 76300110 Wear Pad (Ampco 18) (8), or
2774281 Bolt 1/4x 1 (8 N .
3060464 SAE 1/4" Washer ES; el e = S ®\‘ 76340110 Wear Pad (Nylawear) (6)
3042013 Hex Lock Nut (8) 5394225 Needle Bearing (4)

28620617 Air Cylinder (2) 66214195 Remover Support Roller (2)

47519984 Remover Extender Latch (2)

SEP/2013 (ecoso420) This Part Sheet has Multiple Pages 76-13B-1A, Rev. B, Page 2 of 3



FIGURE 13B-1A. TIE EXCHANGER
MAIN FRAME
S/N 760355 and Above

2775291 Bolt 12 x 1-1/4 (8)
3064476 Lockwasher (8)

\ 70527240 Shim 11 gauge (2)
\% 70527245 Shim 16 Gauge (2)
76301144 Wear Pad - Plastic (4)

2783305 LHS 1/2 x 1-1/2 Capscrew (20)
3064476 Lockwasher (20)

76301150 Wear Pad (4)

2774791 Bolt 3/8 x 1-1/4 (8)
3064470 Lockwasher (8)

SEP/2013 (ecoso420) This Part Sheet has Multiple Pages 76-13B-1A, Rev. B, Page 3 of 3



FIGURE 13B-1-1A. TIE EXCHANGER
EXTENSION BOOMS

rdco SIN's 760343, 760344, and 760348 and Above
Serviee frem e Ground Ug™
76300110 Wear Pad (Ampco 18) (4)
/ 76340110 Wear Pad (Nylawear) (4)
70527110 Wear Pad 16 ga (4) Square Faces Out

70527210 Wear Pad 11 ga (4) %
2779301 Bolt 1/2 x 1-1/2 Gr 8 (24) _A lL 2 21377510 LH Gripper Hose
3065916 HD Washer (24) T Mounting Bracket (1) 7
— 2775331 Bolt 1/2x 2-1/2 (2)

2775291 Bolt 1/2 x 1-1/4 (2)
3065916 Hi Collar Lockwasher (2)

Round Fages In
19840093 Extension Boom (1)

54348062 Cylinder Pin (1)

3060037 Washer 1/2 (2) 13175135 Keeper Plate (1)

3042025 Locknut 1/2-13 (2)

54450001 Eccentric Pin (1)
LEFT BOOM

2775281 Bolt 112 x 1 (2)
3064476 Lockwasher 1/2 (2)

JULY 2014 This Part Sheet has Multiple Pages 76-13B-1-1A Rev C, Page 1l of4



FIGURE 13B-1-1A. TIE EXCHANGER

EXTENSION BOOMS

radco ,
o the Gond - S/IN’s 760343, 760344, and 760348 and Above

2775366 Bolt 1/2 x 4-1/2 (2)
21383160 RH Gripper Hose \]
Mounting Bracket (1)

3060037 Washer 1/2 (2)
3042025 Locknut 1/2-13 (2)

13175135 Keeper Plate (1)

A 76300110 Wear Pad (Ampco 18) (4)
2775291 Bolt 1/2 x 1-1/4 (2) P '/ 76340110 Wear Pad (Nylawear) (4)
3065916 Hi Collar Lockwasher (2) 7052710 Wear Pad 16 ga (4
J
|’§/ 70527210 Wear Pad 11 ga (4)
. Qﬂi \
R

{ . o) )
\\\ & \\
54348062 Cylinder Pin (1)
S

Round Faces In

\Qi,\i‘(\\
e’%‘\\\\\\\
& Id:\\:\\\
AN i \—— 2779301 Bolt 1/2 x 1-1/2 Gr 8 (24)
See Page 3 J R Square Faces Out 3065916 HD Washer (24)
NN
S

RIGHT BOGOM

JULY 2014 This Part Sheet has Multiple Pages 76-13B-1-1A Rev C, Page 2 0of 4



N FIGURE 13B-1-1A. TIE EXCHANGER

EXTENSION BOOMS

rdco S/N's 760343, 760344, and 760348 and Above
Serviee frem e Ground Ug™

3042025 Locknut 1/2-13 (6)
56119816 Anti-Rotation Plate (2) \
D |
3042025 Locknut 1/2-13 (2)

3060476 Washer (4) > \
3318230 Dowel Pin (2)

2775342 Bolt 1/2 x 3 Grade 8 (2)

18150008 Cylinder Wear Pad Block (2)

2775291 Bolt 1/2 x 1-1/4 (2)
/ 3064476 Lockwasher 1/2 (2)
/ 12416550 Cylinder Wear Angle (1)

O 2775311 Bolt 1/2x1-3/4 (8)
’ 3060476 Washer 1/2 (8)

3042025 Lock Nut 12 -13 (8)

2775364 Bolt 1/2 x 4-1/2 Grade 8 (6)
3060476 Washer (6)

28553390 Remover Extend Cylinder (2)
Repair parts still available for all old Cylinders.

JULY 2014 This Part Sheet has Multiple Pages 76-13B-1-1A Rev C, Page 30f 4



FIGURE 13B-1-1A. TIE EXCHANGER

EXTENSION BOOMS

rdco S/N's 760343, 760344, and 760348 and Above
Serviee frem e Ground Ug™

13304060 Inner Mounting Bar (Weldment) (2)
13304095 Outer Mounting Bar (Weldment)(2)

3064482 Lockwasher 5/8 (4)
3042028 Locknut 5/8 (4) \\M

63890830 Tie Stop Spacer 1" (4)

o

N K 2775891 Bolt 5/8 x 5-112 (4)

/

77940018 Tie Stop Support (1)

TIE STOP
INSTALLED

75760057 Tie End Stop (1)

63890824 Tie Stop Spacer 1/2" (2)

5496450 2" ID Locking Collar (1)

JULY 2014 This Part Sheet has Multiple Pages 76-13B-1-1A Rev C, Page 4 of 4



M FIGURE 13B-2-1B. TIE EXCHANGER
63" WIDE GAUGE GRIPPERS
rdco SIN's 760419 and 760420 ONLY

Service from the Ground Up~

54267168 Cylinder Pin (1)

3801052 Grease Fitting (2)

13175135 Keeper Plate (1)
2775291 Bolt 1/2 x 1-1/4 (2)
3065916 Hi Collar Lockwasher (2)

13172423 Keeper Plate (1)
2775301 Bolt 1/2 x 1-1/2 (2)
3065916 Hi Collar Lockwasher (2)

; 54196612 Pivot Pin (1)
/’& 54267050 Rotate Pin (2)

7 \\7 3385029 Spring Pin (2)
3801052 Grease Fitting (2)

28553550 Tilt Cylinder (1)

20627 Seal Kit

3007271 Fin. Slotted Nut 2" (2)
3071031 Cotter Pin (2)

Gripper Mounting

MARCH 2012 This Part Sheet has Multiple Pages 76-13B-2-1B, Page 1 of 2



M FIGURE 13B-2-1B. TIE EXCHANGER
63" WIDE GAUGE GRIPPERS
rdco SIN's 760419 and 760420 ONLY

Service from the Ground Up~

54260520 Tie Gripper Cylinder Pin (2)
3060500 SAE 1" Washer (4)
3042037 Locknut 1"-8 (2)

28552416 Gripper Clamp Cylinder (1)

46670163 RH Tie Gripper (1)
for 63 Inch Wide Gauge

54105111 Gripper Jaw Arm Pin (2) Includes Bushings

2775305 Bolt 1/2-13 x 1-1/2 Grade 8 (4)
3065913 Hi Collar Lockwasher 1/2 (8)

22107232 Bushing (1)
Part of Gripper

- 46670021 Wood Tie Jaw (2)

21357105 Gripper Pivot Bracket (1)

Includes Bushings
46670164 LH Tie Gripper (1)
for 63 Inch Wide Gauge
Includes Bushings

63" WIDE GAUGE i

- 22127892 Bushing (2)
2776091 Bolt, 3/4-10 x 3 (8)

22039205 Bushing (1)
Part of Gripper

GRIPPER ASSY

3060488 SAE 3/4" Washer (8)
3042031 Locknut 3/4-10 (8)

MARCH 2012 This Part Sheet has Multiple Pages 76-13B-2-1B, Page 2 of 2



FIGURE 13A-1-2. TIE EXCHANGER
Tie Insertion Stop (Optional)

S/N 760163 and Above

ITEM PART UNITS PER

NO. NO. DESCRIPTION ASSEMBLY
- 98760036 Tie Insertion Stop Kit.........coocveiiieeiniiieene, 1
1 77940018 Tie Stop SUPPOIT ... 2
2 75760057 Tie ENA STOP c.vveiiiieiiieeieeee e 2
3 63890824 Tie End Stop Spacer (1/2” Thick)............... 4
4 63890830 Tie End Stop Spacer (1" Thick).................. 8
5 5496450 2" ID Locking Collar ..........cocccuvieeeiieiinnnnee. 2
6 13304060 Inner Mounting Bar (Weldment)................. 4
7 13304095 Outer Mounting Bar (Weldment)................ 4
8 2775891 HH Capscrew 5/8 X 5-1/2........ccccoecvvveennnne. 8
9 3042028 Hex Locknut, 5/8-11........ccccccvvvieiiieniinennn 8
10 3064482 Lockwasher, 5/8........cccocvvvveiiiinie e 8

SEPT/2008 (98760036) *Not Illustrated 76-13A-1-2, Rev. A, Page 1



FIGURE 14A-1-1. RAIL CLAMPS
STABILIZER ONLY
S/N 760163 and Above

SSEMBLING | TEM

EN_A
OXED 4 ONLY ), COMPRESS
11.25" LENGTH USING

WH
(B
T0
[TEM 6

JAN/2009 *Not Illustrated 76-14A-1-1, Rev. B, Page 1



FIGURE 14A-1-1. RAIL CLAMPS
STABILIZER ONLY
S/N 760163 and Above

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 54050080 Clamp Frame Lift Cylinder Pin ................ 2
2 78490037 Stabilizer SUPPOIt.......ccccvverviir e 1
3 78490038 Rail Lift Stabilizer Support..........ccccceeeeeee. 4
4 3622853 Compression SPring...........eveeeveeeeeninnnnnnn. 4
5 3060095 Wrought Washer 2-1/4 ...........cccoovvveveeen. 8
6 51737800 Hex Nut 2-1/2 = 12 ... 4
7 3071035 Cotter Pin 3/8 X 4 ..ocoeevviieeeeiee e, 4
8 2775341 HH Capscrew, Y2 X 3 ..ocoiiiiiiiiiiiiiiinnen, 8
9 3060476 SAE Washer Ya....ccccceevveeeiiiiiie e, 8
10 3042025 Hex Locknut %2-13......cccoveveveeeiiiiiieeee, 8
11 3801052 Grease Fitting.........cccoeriiiiiiiii 2

Refer to 14-1-2 for Stabilizer with Spotting Option.

JAN/2009 *Not Illustrated 76-14A-1-1, Rev. B, Page 1



Parts Sales FlGURE 14A'1'2 RA”_ CLAMPS
1-800-647-1724 STABILIZER With SPOTTING OPTION
radco S/IN 760163 and Above

ASSEMBL ING |TEM

N
XED 4 ONLY ), COMPRESS
|\1/|1. 5" LENGTH USING

MAY/2013 *Not Illustrated 76D-14A-1-2, Rev. C, Page 1 of 2



Parts Sales

1-800-647-1724

radco

ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
1 54050080 Clamp Frame Lift Cylinder Pin ................ 2
2 78490037 Stabilizer SUPPOIt........cccvvevviie e 1
3 78490038 Rail Lift Stabilizer Support...........ccccceeee... 2
4 3622853 Compression SPring...........eeeveeeeeeeninnnnnnn. 4
5 3060095 Wrought Washer 2-1/4 ...........cccocvveeeeenn. 4
6 51737800 Hex Nut 2-1/2 = 12....cccceevciieeeeieee e, 2
7 3071035 Cotter Pin 3/8 X 4 ..ocoeevviveeeieee e, 4
8 2775341 HH Capscrew, Y2 X 3 ..cceiiviiiiiiiiiiiiinnnn, 8
9 3060476 SAE Washer Ya......cccveeviiicciiiieeee e, 8
10 3042025 Hex Locknut %2-13 ......cccvvieeieiiiiiiiieeee, 8
11 3801052 Grease Fitting.......ccccoevviieeeiiiie e 2
12 28553551 Rail Lift Spotting Cylinder.............ccc........ 2
13 5127383 Proximty SWItCh........cccccovviiiiiiiii, 2
14* 22311601-096 Prox Switch Cable..........ccccceevvciiveiinnnn. 2
-- 98760136 Rail Lift Frame Guide Kit................ Option
15 12369740 Guide Mounting Angle..........cccccvvveeerennn. 2
16 39120036 Rail Lift Frame Guide ............c.cccvvveeennn. 2
17 2774291 Bolt 1/4-20 X 1-1/4 ...ccvvvveeiiiieeeiine e, 4
- 3060464 SAE Washer Ya.....cccccvvcieiiviiiiiaiiiiennn 4
- 3042013 LOCKNUL V..o 4

MAY/2013 *Not Illustrated

FIGURE 14A-1-2. RAIL CLAMPS
STABILIZER With SPOTTING OPTION
S/N 760163 and Above

76D-14A-1-2, Rev. C, Page 2 of 2



JAN/2009

FIGURE 14A-2-2. NON-INSULATED RAIL CLAMPS
GUIDE ROLLERS

Standard S/N 760163 and Above

BNSF S/N 760163-760337

o ITEM PART UNITS PER

o NO. NO. DESCRIPTION MACHINE

=

2

C£ Non-Insulated Guide Rollers

= 21 86963355 WHEEL ..o 4

@) 220 54261725 Wheel Axle (Non-Insulated) ...........ccccceeeee.. 4

= 230 22103265 Axle Bushing (Non-Insulated)............ccc....... 8
240 5371725 Roller Bearing........ccccvveeevieiivieeneeee s 8
250 3060467 SAE Washer 5/16......ccccccceeevviiiviienneeennins 16
260 3064467 Lockwasher 5/16 ..........ccccvvvvvivininininnnnnnnnns 16
270 2774521 HH Capscrew 5/16 X ¥ ...ccovvveveeviiieennnne, 16
280 5405244 Retaining RiNG.....c.vvvvvveee e 4
290 3060500 SAE Washer 1”.......cccoeeieeiieiiiieeeee e 8
Kits Available:
(3 98760029 Rail Clamp Wheel Kit (Non-Ins.)

Includes items 22-29

*Not Illustrated 76-14A-2-2, Page 1



FIGURE 14B-3A. RAIL CLAMPS
63 INCH WIDE GAUGE RAIL CLAMP ASSEMBLY

Parts Sales

1-800-647-1724

S/N 760419-760420 ONLY

76-14B-3A, Page 1 of 2

*Not lllustrated

MAR/2012



Parts Sallesl FlGURE 14B'3A RA”_ CLAMPS
1-800-647-1724 63 INCH WIDE GAUGE RAIL CLAMP ASSEMBLY

rdco SIN 760419-760420 ONLY
ITEM PART UNITS PER
NO. NO. DESCRIPTION MACHINE
Kits Available:

1 47736170 Clamp LEVEr.....coovviiiieiieeeee e, 2

2 47736175 Clamp Lever (Trunion End)..........ccceeiveeennnn 2

3 28552383 Clamp Cylinder.........cccovoiiiiiiiiiiceeeee, 2 ITEM PART UNITS PER

-- 21201 Seal Klt .................................. 1 NO. NO. DESCRIPTION MACHINE

4 54105075 Clamp Cylinder Pivot Pin ........cccccceiiiinennne 2

5 3060512 SAE Wa_sher 1 2 O 98760031 Kit, Rail Clamp Lever Bushing ....................... 2 Kits

6 3070855 Cofcter Pin............ T TP NP CIPRCIPRUIERU TP 2 Roller Pin with Roller

’ 21385520 Rail Clamp Mounting Bracket ...................... 4 n 98760032  Kit, Rail Clamp Lever Bushing....................... 2 Kits

8 3060482 SAE Washer, BI8 e, 24 Roller Pin without Roller

9 2775915 HH Capscrew, 5/8-11 x 7 (Grade 8) ............. 12 i+ P i Ei ;

10 3042028 HeX LOCKNUL, 5/8-11 oeverveeeoerecrcrer oo 12 O 98760024 Kit, Pivot Pin Field Replacement................ 2 Kits

110 66218544 Clamp ROIIEN .......coveiiiiiieiii e 4

120 22130485 Clamp Roller Bushing ..........ccccccceevuneen. 2

130m 19552002 Rail Lift Roller Pin..........ccccccoeviiieeiiiieee v, 4

140m 86067980 Roller Pin Washer........cccccooevciiiiveee e, 4

15 2775371 HH Capscrew, %X 4-1/2....c.cccccviviciineninnnnn. 4

16 3042025 Hex Locknut, ¥2-13 ... 4

1700w 3007271 Finished Slotted Nut 2-12 UNC..................... 4

18C0m 3070871 Cotter Pin, VaX 4 ..oooovvreeeeiieeieeeeeeeeeeeeeeee, 4

1900w 86108778 Clamp Roller Washer............ccccoccvivieeieeennnnn, 4

2000m 86108760 Clamp Roller Washer............cccooccieereennnnne. 4

210m 86108785 Clamp Lever Spacer ........cccoeeevvviiivieeeeeeeeens 2

220 54050096 Rail Clamp Pin ......ocovviiiiiiii e 2

230 63892090 Spacing RiNG........oovviiiiiiiiiiieeeee e 2

240 86041342 Pin Retainer ... 2

250 2775801 HH Capscrew, 5/8 x 1-1/2..............cooeeee. 2

260 3064482 Lockwasher, 5/8.........cccoccvevoiiiiiiiiiec e 2

270 3801052 Grease Fitting.........cooooiis 6

280w 86108781 Clamp Lever Frame Spacer..........cccccveeennee 4

20AC0m 22130472 Lever Pivot Bushing (Non-Insulated) ............ 4

29B 22130475 Lever Pivot Bushing (Insulated) ..................... 4

31 33707602 63-Inch Gauge Rail Lift Frame (Ref. Only) .... 1

MAR/2012 *Not lllustrated 76-14B-3A, Page 2 of 2



Parts Sales FlGURE 14B'4C RA”_ CLAMPS
1-800-647-1724

LIFT CYLINDER
rdco, S/N 760419 and 760420 ONLY

54050080 Cylinder Pin (4)

63892045 Spacer (2) 3072213 Bowtie Cotter Pin (4)
86041342 Pin Retainer (2)
2775801 Bolt 5/8 x 1-1/2 (2 28554799 Clamp Frame Cylinder (2)
3064482 Lockwasher 518((3) Includes Spherical Bushing

Seal Kit:

3070311 Cotter Pin 1/4 x 3/4 (4)

2 21408560 Anti-Swing
Bracket (1)
i

2775051 Bolt 7/16 x 1-1/2 (2}
3064473 Lockwasher 7/16 (2)

8562095 Spherical Bearing (52)

Part of Cylinder 3301247 Clevis Pin 3/8 x 1-7/8 (4)

22127515 Cylinder Bushing (4) 28620602 Air Cylinder (2)

3027191 Hex Jam Nut 1/2-20 (2)

33707602 Rail Lift Frame (1)
63 Inch Wide Gauge Frame

MARCH 2012 76-14B-4C, Page 1



	Operator Station
	Cab Seats
	S/N 760355 and Above


	Cab Accessories
	Doors and Windows
	Security Panels

	Lights and Horns
	Cab Steps - Standard
	Cab Wipers

	Axles
	Insulation Bypass Via Cab

	Air System
	Air Brakes
	Air Suspension

	Propulsion
	Frame Accessories
	Lifting Devices
	Tool Boxes
	Derail  and Bumpers
	Perimeter Lighting Option
	S/N 760398 and Above


	Water Cooler Option


	Engines  (See Hydraulic for Pumps)
	QSB5.9 Cummins 
	Engine Noise Deflector Kit


	Hydraulic Tank
	Oil Cooler
	Fuel Tank
	Workhead
	Tie Exchanger
	Main Frame
	S/N 760355 & Above


	Gripper Assembly
	Tie Stop Kits

	Rail Clamps
	Standard Stabilizer
	Stabilizer w/Spotting 
	Guide Rollers
	Insulated S/N 760163 and Above
	Non-Insulated (See Sheet for S/N Range)
	Non-Insulated (BNSF S/N 760338 and Above)

	Rail Clamp Assembly
	S/N 760338 and Above

	Lift Cylinder
	S/N 760403 and Above 






